GREEN AUDIT REPORT
2021-22

BHARATI VIDYAPEETH'S
COLLEGE OF ENGINEERING,
KOLHAPUR

Prepared by
M/S NISARG ENVIRO SERVICES

KOLHAPUR.

Web: www.nisargenviro.com

E-mail :info@nisargenviro.com




NISARG ENVIRO SERVICES

A Mission for Clean, Green & Sustainable Environment...

Ref. No.: NES/BVCOE/147/22 Date: 07/01/22

We have a great pleasure in presenting the Green Audit Report of Bharati
Vidyapeeth’s College of Engineering, Kolhapur for the Academic Year 2021-22.
The Green Audit report gives detailed information about their greenery area of
college campus, wastewater reuse, energy- conservation, water conservation,
disposal of general waste & steps to reduce the minimum use of natural

resources.
[...]
Considering the conditions local people enjoying the campus ride at morning and evening

time.

13




Illumination and ventilation

College buildings are more specious and class room and all other rooms are good
ventilated. Natural illumination and ventilation is too good. There is no need of artificial

ventilation and illumination.

Sanitation drive

College conducts sanitation drive, which motivated student and staff about the cleanliness
practices and give them exposes for the voluntary work. College has appointed contractor
for sanitation purpose.

Housekeeping/Pest control

College has adopted a good practice of housekeeping and pest control. Contract is given
to third party for housekeeping and pest control and monitored regularly.

Awareness Campaign

As a part of health and hygiene practices college arranges different awareness camping on
different dieses. As a routine activity Awareness campaign on Ebola, Zinka, SwineFlue

were arranged.

3.6 Training and Awareness.

The college student’s conducts street plays on various environmental. health and hygiene
issues. Students with teaching and non-teaching staff actively participate to promote
Swachh Bharat Abhiyaan. Time to Time College organizes the lectures on experts on

the issue of environment and social responsibilities.

3.7 Corporate Social Responsibility (CSR)

College does not work as a typical educational institution; key aim of college is to
percolate the knowledge at the lower line of the society without any expectation. Now
days it is called as Corporate Social Responsibility (CSR) but same is the vision from
their establishment and it is achieved locally via different educational institutions. By
following ways college reaches to society or mass.

14




Summary and Audit findings

1. College takes efforts for solid waste management especially general waste by
proper methods.

2. Recycling and reuse practice is followed strongly.

3. Solid waste and Biomedical waste is managed properly and appreciated

4. Electricity consumption is more and non-controllable at some departments.

5. Use of CFC and CFL lamps is minimum and is to be encouraged.

6. Toilets and bathrooms are consuming more water particularly at hostels.

7. Good watershed management program is implemented on campus.

8. Well adequate water filtration and Water treatment plants system are available.
9. E-waste segregation, handling and disposal should be done properly.

1

1

0. Good housekeeping is maintained throughout the premises.

I. Visual signage boards for generating awareness about conservation of water and
electricity are found and displayed at prominentlocation.

12. Drinking water is currently tested for the water parameters according to prescribed

standards.

Recommendations

Following are some of the key recommendation for improving campus environment.

1. Vision Mission and Goal to be prepared for consumption & reuse of all natural
resources with all the recommendations and current practice carried by institution.
The college should develop internal procedures to ensure its compliances with

[§S

environmental issues.

Leakages and corrosion of pipes, overhead tanks be maintained timely and promptly.

4. The college should improve its monitoring and reporting system for water usage,
electricity consumption etc.

5. The college should develop a segregation protocol for the segregation of different

(5]

type of solid waste.

6. To achieve the target of reduction in electricity and water consumption, there should
be proper documented management programs to achieve the same.

7. College should arrange special drive to check of PUC and should be made mandatory

for students who use and park personal vehicles in the college premises.

15




ANNEXURES




Layout of Campus

kN MASTER PLAN OF BHARATI VIDYAPPETH'S CAMPUS KOLHAPUR

17




Maintenance of the infrastructure
Maintenance of the infrastructure is undertaken by,

» General Maintenance

= Electrical Maintenance

e General Maintenance
o Itis sub-divided into — Plumbing, Carpentry, Welding, Mason,
Maintenance of Sewer lines etc.
o A total of 04 staff and 2 supervisors are working with general maintenance
department.
o This department is supervised one in charge.
o The department maintenance College, Hostels, Central Library, Staff

Quarters, Filtration Plant & Sewage Treatment Plant.

e Electric Maintenance Department

o It consists of well qualified technical staff headed by Electrical Engineer.

o There is AMC for generators, UPS, Vacuum Compressor in OT and air
conditioning system which is supported by our team.

o The Electric Maintenance department looks after over all preventive
maintenance as well as break down maintenance.

o The electric supply to the campus by High Tension line supported by 250
KVA diesel generator sets.

o We maintain the power factor to save electricity for which we are been
regularly awarded incentive by Maharashtra State Electric Board.

18




1. DRINKING WATER PLANT (D.W.T.P.)
e The plant having capacity of 200 LPH for Raw Water and Filtered Water each.

* Source of Water — Bore as well as well water lifted from Kandalgaon

approximately 2 km from Bharati Vidyapeeth College Campus.

2. SEWAGE TREATMENT PLANT - (FAB SYSTEM)

PROCESS DESCRIPTION

The treatment scheme offered is aerobic biological extended aeration treatment using the
fluidized media FAB process. Excess aerobic biological sludge generated will be
thickened in the Hopper Bottom Secondary Clarifier and aerobically digested in a Sludge
Tank and before disposal (by Client) using Sludge Tankers.

The treatment scheme proposed is split into three distinct parts:

1. Pre-treatment, this comprises of screening and oil and grease removal tank.

2. Biological treatment comprising of FAB fluidized media acration followed by
clarification.
Tertiary treatment comprising to chlorination with using the sodium
hypochlorite and the filtration system using duel media filter and activated carbon
filter.
Detailed description of each treatment step is given below:

(5]

2.1 PRE-TREATMENT

The raw sewage is collected through a 10 mm clear spacing Coarse Bar Screen in a
Equalization tankand then pumped to the STP. The Bar Screens are made of steel bars,
placed at equal intervals. The inclination of bars is kept such that manual rakingbecomes
easy. Manual removal of large foreign objects trapped in the Bar Screen will be carried
out by the Client so as to protect downstream pipelines/ pumps from choking.

The Equalization tank will be provided with a coarse air bubble diffuser for aeration so as
to prevent bad odors. Raw sewage will be pumped from the Equalization Tank through
Raw Sewage Transfer Pumps to the Inlet (flange) of the Package Sewage Plant.

2.2 BIOLOGICAL TREATMENT

The organic pollutants in the raw sewage are measured in the form of Bio-chemical
Oxygen Demand (BOD) and Chemical Oxygen Demand (COD). Aecrobic bacteria bio-
degrade the organic pollutants present in domestic sewage to harmless by-products such
as water and carbon dioxide as well as to additional bacterial biomass which has to be
disposed off as sludge.

Aerobic biological treatment using the ‘FAB’ fluidized media technology is carried out in
the Sewage Treatment Plant. The STP consists of an Aeration Tank. a Hopper Bottom
Secondary Clarifier, and a Sludge Tank. The Aeration Tank is divided in to two nos.
compartment having the equal volume. Each compartment if fitted with corrugated
polypropylene media. Aerobic bacteria will attach on to the corrugated media surface
thereby allowing a large bacterial concentration to be maintained in the Aeration Tank.
Air Blowers are provided to supply air through an underwater piping grid and fine air
bubble membrane diffusers. The fine air bubble diffused aeration system provided will
ensure dissolved oxygen supply to the aerobic bacteria in the Aeration Tank. The media is
made of small plastic elements. Due to constant aeration, the media is set in whirling
motion, so that continuous mixing takes place.

19




The Aeration Tank will be provided with a drain line with valve to empty the tank as
required. The drain point will be protected by a SS 304 wire mesh having mesh size 10
mm to prevent any media loss while draining the Aeration Tank.

Aerated sewage will overflow to a Hopper Bottom Secondary Clarifier through a SS 304
Screen having clear spacing 10 mm to prevent overflow of media into the Clarifier. The
Client will arrange to clean the Screen periodically with a rake to avoid choking due to
bacterial growth. The Hopper Bottom Secondary Clarifier will be equipped with tube
settler media. Tube settlers effectively increase the clarification plan area available by a
factor of 6-7.

The MBBR fluidized media technology does NOT require any recycle of settled sludge
from the Secondary Clarifier back to the Aeration Tank. The settled sludge can therefore
collect and thicken in the Hopper Bottom of the Secondary Clarifier over time. An air lift
pump arrangement will be provided to transfer the settled sludge from the Hopper Bottom
of the Secondary Clarifier to the Sludge Tank intermittently as required.

The Sludge Tank will be provided with a coarse air bubble diffuser for aeration and
aerobic digestion of the thickened waste activated sludge. Aerobic digestion of the waste
activated sludge ensures that the sludge will be free of bad smell. The aerobically
digested sludge can be wasted as required using an airlift pump arrangement to a Sludge
Tanker (to be arranged by Client) for final disposal. Supernatant from the Sludge Tank
will overflow by gravity back to the Aeration Tank.

2.3 TERTIARY TREATMENT

The treated sewage is collected in a Chlorine Contact Tank/ Pressure Filter Feed Sump.
Sodium hypochlorite is added to treated sewage to kill the pathogens/ E-Coli bacteria. For
Sodium hypochlorite, A Storage tank in installed on the chlorine contact tank and one
metering pump is given for dosing the sodium hypochlorite solution. The treated sewage
is then pumped through a Dual Media Pressure Filter and an Activated Carbon Filter.
Filtered sewage is stored in filtered water tank. Filter water from the filtered water
holding tank will be used for backwashing of DMF and ACF. A common suction line is
provided to filter feed pump from filtered water tank.

After tertiary treatment, the sewage can be reused for gardening, horticulture, flushing,
floor washing, cooling water supply or disposed of suitably by the Client.

The tertiary treated sewage will be free of E. coli and pathogenic bacteria.

20




21




3. Green Campus:

o College maintain a lush green campus.

o There are more than 300 trees and lawns of 500 sqmt.

o We have also maintained 1000 garden pots.

o We have maintained diverse flora with fruit bearing, flowering and
ornamental plants.

o We have developed nursery for nurturing saplings. We are also
outsourcing these garden pots to other institutes.

o Water is supplied through drip irrigation, sprinklers and gun method.

o All the water required for the gardening is recycled water from STP plant.

o We practice composting of garden waste.

o The garden facility is maintained by 4 gardeners, | supervisor and headed

by environmental engineer.

4. Solar water heating system :

o Solar water heating system of flat plate collector type of total 5000 litre
capacity is installed in the campus. This provides hot water facility to all the
hostels and laboratory.

o Itis eco-friendly system which helps in reducing use of electricity and other
conventional fuels.

It is maintained through AMC with professional service provider

5. Water Softener Plant:

o College have installed a 100 CMD capacity water softener along with three
reverse osmosis plants: 2 for college & hostel, 1 for office staff.

o Total capacity is 500 litres of water.

o The water from main water purification plant undergoes reverse osmosis and

ultraviolet treatment to provide the quality of packaged water.

22




6. Fire Safety:

o College have installed various types of fire extinguishers at various locations, certified
by external agency authorised by fire department of Municipal Corporation.

o The system consists of 16 Nos of various types & capacities.

o There are ample and easily accessible fire alarms and fire extinguishers.

o The fire extinguishers are well displayed in each building.

o External agency is employed for regular maintenance of fire extinguishers and water
pumps.

o Regular maintenance is looked after by well-trained personnel.

23




SURVEY
DETAILS




A SIMPLE PROFORMA FOR GREEN AUDIT
Bharati Vidyapeeth College of Engineering, Kolhapur.

The University as well as its constituent colleges may monitor the environmental
conditions in the respective institutes and campuses from various angles that are relevant
to Indian requirements, without stress on legal issues or compliance. They should answer
a series of questions on a regular basis regarding environmental conditions in their
respective units. This innovative scheme, developed by the P. R. Environmental
Education Centre, Chennai, is simple and user-friendly. This environmental monitoring
system helps the institution to set environmental examples for the community and to
educate young learners. It can be adapted to urban and / or rural situations.

The broad aims/bencfits of the eco-auditing scheme would be
e Environmental education through systematic environmental management
e Improving environmental standards
e Benchmarking for environmental protection initiatives
e Reduction in resource use
e Financial savings through a reduction in resource use
e Curriculum enrichment through practical experience

* Development of ownership, personal and social responsibility for the college/
institute and its environment

e Enhancement of college/ institute profile
e Developing an environmental ethic and value systems in young people
e The areas of eco auditing to be followed / practiced by participating institutions:
A. Waste Minimisation and Recycling
B. Greening
C. Energy Conservation
D. Water Conservation
E. Animal Welfare

The principals/ directors are requested to fill the following simple questionnaire for
the period 2021-22.

1) What is the total strength of students and teachers in your College/ Institute?

Total no. of Students: 1187 No. of Teachers: 46

2) Which of the following are available in your college/ institute?
1) Garden area - Available

i) Playground - Available
25




I

iii) Kitchen - Available
iv) Toilets (number) - 26

v) Garbage dump (number) - 01
vi) Laboratory — Available
vii) Canteen - Available

viii) Others (specify)- NA

3) Which of the following are found near your college/ institute? Mark the level
of disturbance it creates for the college/ institute in a scale of | to 9.

i) Municipal dump yard — NA
i) Garbage heap — NA
iii) Public conveyance —2
iv) Sewer line —NA
v) Stagnant water — NA
vi) Open drainage — NA
vii) Industry — (Mention the type) — 2
viii) Bus / Railway station — |

ix) Market / Shopping complex / Public halls — NA

1- WASTE
I. Do your college/ institute generate any waste? If so, what are they? —
General waste from canteen & office.

Yes, our college/ institute generate general waste i.e paper & canteen waste.

2. What is the approximate amount of waste generated per day? (Please put v/ mark
in the table below at appropriate places.)

A-[_)proximately Bib-degradable Non-bio—degr:_;ld_ablei Hazardous | Others |
Less than one kg. | N—A -
Between 1 and 10 kg. 06 03 _
~ More than 10kg N N | N

3. How is the waste generated in the college/ institute managed By?

. | . . .
Composting | Garden waste is decomposed by vermin culture and composting procedure.

'Recycling Waste sewage water is recycled daily 50 m>. It is used for garden & plantation.

Reusing Reuse of waste water by operating STP plants.

| Others (specify) [NA

26




4. How many separate boxes do you think you would need to put into a classroom
to start a waste segregation and recycling campaign?

A. Waste segregation in college is done through as per wastemanagement&